
      Modelo  208A 
                       QUITA-LUNAS

PARTS LIST
 No. Parts No. Description Q't

y

No. Parts No. Description Q't

y1 6628-01 Motor Housing 1 22 6628-22 Spacer 1
2 6628-02 Pin (3x24) 1 24 6628-24 Clamp Nut 1
3 6628-03 Air Inlet 1 25 6628-25 Ball Bearing (607ZZ) 2

4A 6628-04A Throttle Lever 1 26 6628-26 Work Housing 1
5 6628-05 Valve Stem 1 27 6628-27 O-Ring (1.48x2.4) 1
6 6628-06 Bushing 1 28 6628-28 Knob 1
7 6628-07 O-Ring (4.8x1.9) 1 29 6628-29 Work Spindle 1
8 6628-08 Spring 1 30 6628-30 Washer 1
9 6628-09 O-Ring (11.8x2.4) 1 31 6628-31 Screw (M8x20) 1

10 6628-10 Throttle Valve Plug 1 32 6628-32 Disk Washer 3
11 6628-11 O-Ring (6.5x2) 1 33 6628-33 Oscillator 1
12 6628-12 Spacer 1 34 6628-34 Clamp (1-1/4") 1
13 6628-13 Ball Bearing (626ZZ) 1 35 6628-35 Oil Cap (7/32") 1
14 6628-14 Rear End Plate 1 36 6628-36 Screw (#8x3/4") 4
15 6628-15 Rotor 1 37 6628-37 Crank Shaft 1
16 6628-16 Rotor Blade 4 38 6628-38 Ball Bearing (6900ZZ) 2
17 6628-17 Pin (2x5) 3 39 6628-39 Seal 1
18 6628-18 Cylinder 1 43 6628-43 Spring Washer (M4) 4
19 6628-19 Front End Plate 1 44 6628-44 Packing 1
20 6628-20 Ball Bearing (6000ZZ) 1 48 6628-48 Hex. Key Wrench (5mm) 1
21 6628-21

A

ir Re

g

ulator 1 49A 6628-49A Exhaust Hose 1
ST-6628A-P-0706B-SL

Pol. Ind. Eitua nº52 Pab.5A - 48240 Berriz (Bizkaia)
Telf.:946 236 010 | Fax.:946 236 011 | airtalde@airtalde.es | www.airtalde.es


	Sheet1

